RGGbOI( @ 9/17/2007

Lifetime Products® Inc.is the sole distributor of Reebok® Basketball
systems. For more information visit us at

www.lifetime.c

©2005 Lifetime Products. Inc. - Clearfield. UT 84016 USA - BO
©2005 Reebok International Ltd. All Rights Reserved. Reebok, RBK ani
registered trademarks of Reebok International and are used under license by Li

**U.S. and Canada customers ONLY**
IF ASSISTANCE IS NEEDED

CALL OUR CUSTOMER SERVICE DEPAR
HOURS: 7:00 a.m. to 5:00 p.m. Monday through

— .

replacement parts.

Failure to comp, of the warnings
in these instr y result in serious

5o

bones, ner age, paralysis, brain
injury, or ailure to comply may
also resul erty damage. Please

nd cautions. To ensure
attempt to assemble

INSTRUCTION #10




(Not actual size)

HARDWARE IS
( PARTS LIST A T 1
v .\’ ACTUAL SIZE
ID Part # Description Qty Y @ (Unless otherwise indicated)
TP 1030702  Top Pole 1 O @y - | | | |
MP 1030703 Middle Pole 1 O ~ [ ]
BP 1030855  Bottom Pole 1 O [:
RB 1030781 Right Backboard Bracket 1 O
LB 1030762 Left Backboard Bracket 1 E
AT 1030881 Backboard 1
AA 500096 Pole Cap 1 E
AB 502005 Net 1
AC 502056 Plastic Guard 10O N
AD 504068 Counterbalance Spring 2 O N ]
AE 510025 1/2”x 21 3/4” Axle 1 O
AF CB01599 Base 1 O
AG 510022 Wheel 2 O
AH 510035 Base Cap 1 O
WS FS16400 Warning Sticker ( one Applied) 2 O p
Al F028010  Height Sticker 1 O :éf
. ==
AJ 1030666  Rim 1 O !
AK 1030669 Short Extension Arm 2 E
AL 1030670 Long Extension Arm 2
AM 1030674  Pole Brace 2 O
AN DA0O3800  Rebook Pole Pad 1 O
Main Hardware (HD9125B)
HA 300022 1/4” Centerlock Nut 2 O
HB 300029 1/2”x 7 1/8” Hex Bolt 5 O
HC 300110 1/4” x 2 3/4” Hex Bolt 2 O
HD 301008 1/2” Centerlock Nut 5 O
HE 302005 3/8” x 7” Hex Bolt 1 O
HF 302008 3/8” Centerlock Nut 1 E
HG 302011 5/16”x 1 1/4” Carriage Bolt 2
HH 302090 5/16” Nylock Flange Nut 2 O
HI 500013 9/16” x .592” Poly Spacer 4 O
HJ 500032 1/2” x 1/8” Spacer 4 O —
HK 500037 1/2” x 1” Poly Spacer 2 O
HL 800324 1/2”x 2 5/16” Metal Spacer 2 O
Rim Hardware (1012253)
RA 300066 5/16” Hex T-Nut 2 O
RK 300128 5/16” Jam Nut 2 O N——
RC 302014 5/16” Flat Washer 2 O
RD 302056 Rubber Washer 2 O
RE 302060 5/16” x 2 1/2” Tap Bolt 2 E )
RF 1009200 4 1/2” U-Bolt 1 RI <
HH 302090 5/16” Nylock Flange Nut 4 E : E
RJ 1001137 Compression Spring 2 4
RI 804033 Spring Retainer Plate 1 O @ / CD E
g J ‘ :
<
<
L
<



( PARTS LIST )

ID Part # Description Qty Y ||
AN A040031C Inner Channel 1 O

AO 1030812 Outer Tube 1 O

AP C050018  Channel Stop 1 E

AQ 1030748 Pole Bracket 1

AR C050019  Handle 1 O m
AS C050017  Trigger 1 O

Action Grip® Hardware (HH01300)

GA A070044  Lock Tab 1 E

GB B070040  1/4-20x 1 1/2” Screw 2 GL

GC B080015 Trigger Spring 1 O O

GD BWO00100  #6 Flat Washer 2 O

GE 300027 5/16” x 1 3/4” Hex Bolt 1 O

GF 300031 3/8” Flat Washer 2 O

GH 300095 5/16” Cap Nut 1 O

GI 300103 #6 x 3/8” Phillips Screw 2 E

HF 302008 3/8” Centerlock Nut 2

GK 302053 3/8” x 4” Hex Bolt 2 O

GL 800239 1/2” x 3 7/16” Spacer 2 O Vs

Pole Joint Hardware (1005748) J o —
PA BS02000  1/4” x 3/4” Screw 2 O / @ /’
PB 1004620 Self-Tapping Screw 2 O — *Q\\\/
Base Hardware (1006763) (Not actual size)
BA 300066 5/16” Hex T-Nut 1 O

BB 300030 5/16” x 1”7 Hex Bolt 2 O

BD 300097 5/16” Nylock Nut 2 O

BE BB05300 5/16” x 3.65” Shldr Screw 1 O
ec 302014 5/16” Flat Washer 4 O y




r

SAFETY INSTRUCTIONS

Failure to follow these safety instructions may result in serious injury or property damage and will void the warranty. The owner must ensure that all players
know and follow these rules for safe operation of the system. Proper and complete assembly, use and supervision is essential for proper operation and to reduce the risk
of accident or injury. A high probability of serious injury exists if this system is not installed, maintained, or operated properly. ¢ If using a ladder during assembly, use
extreme caution. Follow all warnings and cautions on the ladder carefully. * Two people are required for assembly. ¢ Check the Base regularly for leaks. Slow leakage
could cause the system to tip over unexpectedly. ¢ Seat the pole sections properly. Failure to do so could allow the pole sections to separate during play and/or transport
of the system. ¢ Climate, corrosion, or misuse could result in system failure. ¢ If technical assistance is required, contact the manufacturer. * Minimum operational height
kis 7’ 6” to the Rim. Most injuries are caused by misuse and/ or failure to follow instructions. Use caution when using the system.

A\

(©
A. Keep the hardware bags and their contents separate. If any parts are missing, call our Customer Service Department.

B. Test fit all Bolts by inserting them into their respective holes. If necessary, carefully scrape away any excess powder coating buildup from inside the
\_ holes. Do not scrape away all of the powder coating. Bare metal may rust. You may need to pound some Bolts into place with a hammer or mallet)

BEFORE BEGINNING ASSEMBLY

J
@\

*A MINIMUM OF TWO

ADULTS ARE REQUIRED
FOR ASSEMBLY*

~N

Tools and Materials )
Required for Assembly
(Not Included)

(0P NO U WD~

= O

Adjustable Wrench

7/16” Wrenches (2)

1/2” Wrenches (2)

9/16” Wrenches (2)

3/4” Wrenches (2)

Hammer or Mallet

375 Ibs. Sand or Water Supply
Tape Measure

Punch/Dowel or similar tool
Scrap Wood or Cardboard

Phillips Screwdriver )




Top Pole:

Four holes at the
top of the pole and
one small hole at

POLE SECTION IDENTIFICATION

Identify the pole sections before beginning assembly. Failure to assemble
the pole sections correctly may result in severe personal injury or property

damage as described on Page One.

ONCE THE POLE SECTIONS HAVE BEEN SEATED, THEY
CANNOT BE SEPARATED.

Middle Pole:

One slot at the top of the pole,
four holes in the middle and
one small hole at the bottom.
Warning Sticker.

=

-

Bottom Pole:

One slot at the top of the pole, two
holes near the top, two holes at
the bottom and a bent edge at the
bottom. Shortest pole.

the bottom.
]
9/16” Wrenches rm
— -
HHO01300 )
2)
Ge
2’
@)
SN—

1005748
g

GK GF GL A HF
@:mmo/—@—, )
Small
holes Large holes
MP
Tighten all Nuts
securely now.

TP

MP

Align the hole in the Top Pole with the slot in the Middle
Pole and slide the Top Pole over the Middle Pole.
Do not jam the poles together until instructed.

Insert a 1/4” x 3/4” Screw (PA) through the small
hole in the Top Pole and into the Middle Pole.

The Screw will spin freely once installed.

|, RN

y AN

rd

PA

J

Note: There are two screw holes at the
bottom of the pole. The correct hole will
be slightly larger and slightly higher up

on the pole.




C—r— (B

1005748

MP

Align the hole in the Middle Pole with the slot in the Bottom Pole and slide the Middle Pole over the Bottom Pole.

Do not jam the poles together until instructed.

Insert the remaining 1/4” x 3/4” Screw (PA) through the small hole in the Middle

PA

Pole and into the Bottom Pole.

The Screw will spin freely once installed.

Note: There are two screw holes at the

bottom of the pole. The correct hole will

be slightly larger and slightly higher up
on the pole.

This step cannot be

reversed.

In order to seat the poles, strike each end of the pole
very hard 5 to 6 times on a piece of scrap wood or
cardboard. This must be done even if the poles cover
the slots before seating.

If the Top and Middle Poles do not completely
cover the slots on the Middle and Bottom Poles
pfter seating, DO NOT COMPLETE ASSEMBLY. Call
our Customer Service Department.

AWARNING A\)

The poles must be seated together!!
Even if the poles cover the slots before
seating, you must strike them on the
wood five to six times!! Failure to seat
the poles correctly could allow the poles
to separate during use, which could lead
to serious personal injuries or property
\damage as listed on Page One. )

Measure from the top of the Top Pole to the bottom of the Middle
Pole. It must measure 83 1/2” or less. If it measures longer than
83 1/2”, strike it again on the wood. If it is still too long, do not
complete assembly. Call our Customer Service Department.
R .
3 Insert two self-tapping screws
S (PB) into the back of the pole at
the locations shown.
PB | |
TP
83 1/2” o0
Dt @9
—
2121 cm PB
{:
PB |-
MP
e L_el




1/2” Wrenches

J——©)
9/16” Wrenches

@D |5

é (1)

Make sure the Rubber Gasket is
inside the Base Cap (AH).

Screw the Base Cap (AH)
onto the Base.

The Bracket on the Middle
Pole faces the Base.

The flattened end of the Pole Brace (AM) has a smaller
hole and attaches to the top hole in the Base (AF). The
angled end attaches to the pole.

Only finger
tighten now.

Repeat for the other
Pole Brace.

Completely tighten all Base
and Pole Brace hardware.

Tip the Base forward until the
pole rests on the ground.




1/2” Wrenches

(2)

)

HA) &>

HD9125B

HS)(

=

(2)
(2)

->

1012253

S
@) @)
N
(2)

Completely tighten
the Nuts (HA).

The Tap Bolts (RE) should be at
the outer edge of the holes.

Tighten the T-Nuts (RA) only until the
Rubber Washers (RD) begin to bulge.

You may want to perform step #36
now, before proceeding with this step.

, = HH

I

AC

Place the Plastic Guard (AC) on
the back of the Rim. L

Tighten the 5/16” Jam Nuts (RK) 7
onto the U-Bolt as far as they |
will go. RK

Only hand tighten the Nuts (HH).




12” Wrench [ T \-[ \ [_:15

o——O Tightening these Nuts later will adjust
3/4” Wrenche the Rim tension.

(D)

Bend the Backboard Brackets (LB
& RB) out.

5
1012253

RI ) (1
(RD(1)
2)

The lower holes should go
over the Carriage Bolts.

)

SIS0

O [

o/
(Not actual size) Only hand tighten

the Nuts (HH).

HD9125B
N ]
(2)
[
= (1)
(2)
Do not overtighten ‘
the Nuts (HH). -
(2) Completely tighten |
all Rim hardware. ™\ A o
< — o
@ ) Tighten the Nut until it
& / is flush with the Bolt.




3/4” Wrenches | i i

—)
HD9125B

@D
(2)
(HD)

7

(4)

HHO01300

DG
(2)

2

(1

(Not actuarrlrr éize)

@0

Wy

(Not actual size)

(3)

10
Attach this end of the Long Extension Arms (AL) to the

Backboard Brackets

AL

N\

(Q B o RN AL

%)

Tighten the
Nut until it
is flush with
the Bollt.

AL

TWO PEOPLE REQUIRED FOR THIS STEP

/
(-4

HB
The Backboard and Rim should

be on the ground resting on
cardboard with the Extension
Arms facing up.

The Backboard must be on the HD @ HD
opposite side as the Bracket on

the Middle Pole. TP




1/2” Wrenches
(12.7mm) L3

HHO01300

GBe)
TN

Remove the Inner Channel (AN) that is
packaged inside the Outer Tube (AO)

before attaching the Handle (AR).

AO
AR
GB
(71770

7~ Wipe off any grease that may be on the Channel (AN) before
attaching the Sticker.The bottom of the Height Sticker (Al)
lines up with the bottom edge of the Inner Channel (AN).

Squeeze the Trigger while
inserting the Inner Channel (AN).

Insert the slotted end first.

10’ mark and release the Trigger so it
clicks into place.

' \ Slide the Inner Channel (AN) up to the
N

A WARNING A\

Do not overtighten the Cap Nut. If the end of the Bolt
breaks through the plastic cap, call our Customer Service
Department at the number on Page One. Exposed threads
on the end of the Bolt may cause serious injuries such as

3 those listed on Page One.

11



3/4” Wrenches | | | TWO PEOPLE REQUIRED AA
R FOR THIS STEP. .
‘ < |(HB)
9/16” Wrenches (1)

A AAAAAAAAAAAAAAAAAD

HE Use the holes closest to
@ (1) the pole.
Tighten all Nuts
securely now.

(

Tighten all Nuts securely now.

g
S
=

Hook the Springs (AD) into the #3 holes in the Backboard Brackets.

Attach the Net (AB).

(

z
&

\
/

&

(
X

AJ

7

Use the closed end of
a wrench to pull the
Springs up and over

the Bolt.




/A WARNING A\

Never put the system in an upright position without proper
weight in the Base. The system may fall over and could
result in serious personal injury or property damage.

Two adults are required to complete as
prevent serious injuries, the pole should |
by one adult at all times while filling 1

Filling the Base with Sand

With the Backboard extended to its highest position,
use a funnel and fill the Base with 375 Ibs. of sand,

Screw the Base Cap (AH) onto the Base. ’
Carefully stand the system up. f
For safety reasons, we recommend / |

that sand be used instead of water ‘
to fill the Base.

Filling the Base with Water

With the Backboard extended to its highest position, fill the Base
with cold water and one tablespoon of chlorine bleach.

Screw the Base Cap (AH) onto the Base.

Carefully stand the system up.

Check the Base Cap for leaks
frequently.

If a leak develops, water could run
out unnoticed, allowing the unit to
fall over and resulting in serious
personal injuries or property
damage. Check the Base carefully
for leaks.

Warning Sticker (AV)

Attach the Pole Pad (AW) to the pole. The bottom strap
should go below the Pole Braces.

Lay the Pole Pad (AW) flat on the ground. Apply
the extra Warning Sticker (AV) onto the Pole
Pad just below the logo at the top of the Pole
Pad. Eliminate any air bubbles in the Sticker.

i

AW

in the locations shown.

Apply the two Logo Stickers to the Backboard

o 0o o

o

Mo

e o 00 0 O © 0 00 00 0 0 0 0 6 6 060 06 00 / b g
© 0 0 0 0 0 © 0 6 0 00600 )
o 00000 0O 0 0 0 0 0 0 ©C 0 0
© 0o 0o 0 00 © 0 0 00 0© 00 °
0 © 6 0 0 O © 0 00 0 60000 © 0o o0
o 6 06 6 0 0 o 6 060 0 50 0 o o6 o
© o 00 0 0 o ° ©o o o
Q@ ¢ 0 0 0 0 ° 2 0 0
o o 0 0 0 0 o o o
© 0 0 0 0 0 ° © o o
o 0 0o 0 00O o 0 0 00
© 0 06 0 00 0 0 0o 0 00 o o © 0 0o 6 0 0
0 0 0o 0 0 0 © 060000 O0O0O0 G © 0o 0 00 0O
o 0 0 0 00 © 00 00000 O © 0 00 0 0O
© 0 0 00 o © 0 00O 0 00 0 QO © 0o 0 0 0 00
0O 0 0 0 0 O o 0 0 0 0O o o 0 0 0 0 0 ©
© 0 0 0 0 0 © 0 0 0000 0 OO 0O 0 0 0 0 0 0
o 0 0o 0 0 o © o e 0o 00 °o o © 0o 0o 00 0
© © 00 00 © 0 0o 6 08 00O o 0 00 0 0 O
o 0 0 0 00 o o 00 0 @ o ©@ 0 06 0 0 0
o 0 0 0 0 0 0O 0 09 0 0 0 0 0 O 6 00 00 0O
© 0 0 0 0 0 6o 6 6 06 000 O © ©o 0 0 0 0
6 0 6 0 0 0O o 0o 0 o © 00 o0 © 0 o 0 6 0 0
©c 6 0 0 &0 O e 6 60 6 0 O
0O 0 0 0 0 O © 0 00 0 00
© 00 0 0 0 9 0 0 0o 0 ©O
© 0 0 0 0 O 6 0000 00
© 0 © 0 0D ©
o 0 00 00O
° °

13




14

WHEN USING WATER IN THE BASE TAKE THE
FOLLOWING PRECAUTIONS:

1. Make sure the surface beneath the Base is smooth and free of stones, gravel or other sharp
objects that could puncture the Base and cause leakage.

2. Check the Base frequently for cracks or punctures.

3. Always check the water level before play. If a leak is found or the water level is low, lay the
system down on the ground and call the Customer Service number for assistance.

4. If the unit is to be stored without weight, tilt the unit forward and rest the Rim on the
ground.

5. Each time the Base is filled with water, add one tablespoon of chlorine bleach to the water
to prevent algae formation inside the Base.

Operation of the height adjustment system

The adjustable system may be adjusted from 7 1/2 feet to 10 feet in 6-inch increments.
Hold the Handle tightly and squeeze the Trigger. Raise the Handle to lower the Backboard,
or lower the Handle to raise the Backboard.

WHILE TRANSPORTING THE SYSTEM, USE CAUTION TO
PREVENT THE MECHANISM FROM ADJUSTING.

POLE CARE AND SYSTEM
MAINTENANCE

The life of your basketball system depends on many variables. The climate,

exposure to corrosives such as salt, pesticides, or herbicides, and excessive use
or misuse can all contribute to pole failure, which may cause property damage
or personal injury.

Check your basketball system frequently for loose hardware, excessive wear, and
signs of corrosion. For safety reasons, and to prolong the life of your basketball
system, you must take the following preventive measures.

a. Check all Nuts and Bolts. If any are loose, tighten them.

b. Check all parts for excessive wear and tear. If necessary, replace any parts that
have been worn or damaged through usage. Check the Pole Cap for cracks
or tears that could let water into the pole. Contact our Customer Service
Department for replacement parts.

c. Inspect the Warning Sticker on the pole. If it is ripped, faded, or illegible, call
our Customer Service Department to request a replacement Sticker.

d. Check all pole sections for visible rust or chipped or cracked paint. If either are
present, do the following:

1. Use an emery cloth to completely remove any rust or chipped paint.

2. Clean the area with a damp cloth and allow it to dry.

3. Apply two coats of a rust preventative, high gloss enamel paint to the
area. Allow the paint to dry between coats.

IF RUST HAS PENETRATED THROUGH THE POLE ANYWHERE,

REPLACE IT IMMEDIATELY!

Moving the system

WARNING: The system must only be moved by people who are capable of

handling its weight. Children should not be allowed to move the system. A
a. Adjust the system to its lowest position.
b. Stand in front of the system and pull on the pole until the unit is balanced on its Wheels.
c. Move the system to the desired location and carefully set the Base down.

Only clean the Backboard with the approved
cleaning materials listed below:

Windex'
Joy?
Mr. Clean?
Fantastik®
Formula 4094

The use of other chemicals will
void the warranty.

'Registered Trademark of the Drackett Products Company.

2Registered Trademarks of Procter & Gamble.

SRegistered Trademark of Texize, Division of Norton Norwich Products Inc.
“Registered Trademark of the Clorox Company.




15

WOD aWIoH| MMM

-anueleb e| g|nuue p 19 Juswadinby,|
Jabewuwopua p auiad sSnos sIaIAg| Xne U neauued ne ‘neauug,| e
‘aUouBew Ne ual zaydoIdoe,N ‘nesuue, ap jo neauued np spiod
9| Jiuanos Jnod juswanbiun NSU0D 919 B SWSIUBOOW UOS “HOS
90 anbionb JaAsNos no JaA9| unod juswadinbg | sed zasiinN -
‘sanbl09|9 S|i SOp UI0] 18 Jenaseq |1,s Jabewwopus yeunod ji,nb
$2JNJONJIS SO UIO| NO JUSA NP 9}IgE JI0Jpud un suep juswadinbg |
zaoe|d ‘I9inoseq yeunod juswadinbs ‘sdwa) sieanew ap
Nno JUSA Bp sajejel saUo} 9p sJo| uswadinby,| sed zasinnN
‘abewwopus juswadinbg un 2aae siewel zenol s «
‘uopesl|iyn Jueae
211eSS929U UOIjeIRddI NO UOISO.LI0D 3p dubis Jno} 18 Juswadinbg,| ap
all|Ige)s el ‘seasn no saa.lassap sadald ap ajiqissod e| ‘@iqijinbg,
pJoge,p zauuaA ‘quswadinbg | Jasijin za|je snoA anb siop anbeyo v «
‘uonsenb us
9091d e| Juswalelpawwl Jade|dwal ZzaIASp SNOA ‘Jaloe ua sa2ald
Sap aun aJpuad e g||InoJ e| IS INaudixa Jnod ainuied aun 2aAe
juswag|dwod zaubladal 10 9|Inos e 8no) zaasjug ‘(abe|jiedg
‘sainbid ‘g||inoJ) uoiso.109 ap saubis ap sed jJuaiuow au |ejew ud
$9091d S9| S9IN0} 18 Nesjod d| anb zayuaA ‘siow Jed S0} aun .
uawadinbg, | ap UoNEIOoLDISP B| 18 UOISOLI0D
e| Jaulenua juaanad -0} ‘s}ayoap s9| ‘9gquay,] -anbiuebio alsnew
ap adA} unone uns agsod a119 snid uou sed Jlop au aseq e .
uawadinbg | Ja|noseq alie} yiedinod Inb 82 a)iny aun Isule
jueulelUS 8seq e| JanoJ} Jleunod Inb jalgo aine no) no Jsinelb
sues }o ass|| a1)9 Jlop aseq e| 99sod }s8 a|jlenbe| Jns 90euNS B «
‘1911 Ne Jayd0102.,s Jusiennod s}alqo sa) “zenol snoa
anbs.o| (038 ‘si91||02 ‘sanuow ‘sanbeq) xnoliq ap sed zapod o -
uawadinbg |
Joisnfep no iaoeidop op sjuejus xne sed zepowsad BN
‘sa|iqow sa291d sap ulo| s}B10p 18 sulew soA zapieb ‘yuswadinbg,|
zaoe|dgp SnoA anbsio] no Jnainey e| zajsnfe SnoA anbsioT
'saInssa|q sanelb ap Jasned }o juswapidel Jajnoseq
yeunod juswadinbg,| no spiod un 2aAe aseq e| |ldwas pioge,p
Jlone sues paid uigld ap Jnogap ayun,| siewel zassie| SN Juedlqe)
np suoonysul s8] uoes aseq e| juawaladwod zassidway
‘nesjod 9|
no aseq e| Ins sed zanol au 10 ‘sed zadwub au ‘sed zassi|b aN »
uanol
s|1,nbsuo| syuap-aba3j0.4d un Japod sinolnoy Jusaiop sinanol sa7 “19|1
9| no ‘neauug,| ‘nesuued 8| 99AE JOBJUOD US judlud dBESIA UOS
Nno SJuap Sas IS saINssalq saAelb ap anbsu unanol 87 18J e u
‘neauue,| e ‘nesuued ne aoe} aJe} sed Jop au Jnanol np abesia
9| ‘sysews sop Sed 9| suep jusawaldlnoided ‘yojew unp SIoT .
-9|qissod anb jolssne neauue,| zayoeoy
'sinanol saljne sa| Jassa|q ap J8)Ad NO aiqlINbg B1)0A JaANOJIBI
anod auiessaogu anb snid nesuue,| e sed zapuadsns SNOA BN

"9)11N29s 8)N0}
ua Juswadinbg | Jasijin,p ulje sajueAins sa|bal sa| Juanbidde jo
juassieuuod sinanol sa| snoj anb Jainsse,s jop aJlejpudold a7

"INJW3HINDIA VYV SIDOVININOA S3A
NO/13 SIAVYO SIUNSSIT19 S3A ¥ISNVI 3A ZINOSIH
SNOA ‘SLNIWISSILYIAVY S3D JAUAINS SVd 3N 3a 31NV

ININISSILAIAV

bcmtms By} pIoA ccm wa)sAs ay) abewep [Im siy}

mm. swue Jayl| o ‘pieogyoeq wu ‘sjpuey ay) wouly buiyifue Buey

10U O "Wl pue pieogyoeq ay} Jo W biem ay} Ajuo Y| 0 paubisap
sl wsjueyoaw ay] -Buiyifue isioy Jo Yij 0} WdISAS 8y} 8sn Jou 0 «

'saul| Jamod peaysano woly pue

‘s|ies waysAs ay) yi pabewep aq Aew jeyy Auadoid wol) Aeme ease

Ue Ul JO puIm ay} wod} payosjold eale ue ul WwalsAs aoe|d Jano di
Aew wasAg 1ayjeam a1oAas J0 Apuim Buunp wa)sAs asn Jou 0e
uswdinba pabewep uo Aeid JonoNe

‘asn alojaq

Jiedas pue uoisodod Jo subis pue ‘Ajijigelsul ‘Jeam SAISSIXd
‘alempJey as00] ‘1se|jeq Jadoud 1o} asn yoes a10jaq Wa)SAS oayDe

‘Aj@yeipawiwi ped

1ey) aoejdal ‘ped |9a)s Aue pajesjouad sey 1sni §| “[SWeUS JoLIXd

ypm juiedal pue jsni anowal Ajajdwo) “(buiddiyo ‘Bumid ‘snu)
U0IS0.1409 JO subis Joj sued [elaw ||e pue 8jod }29yd Yuow e aduQe

“Jano di} 0}

wa)sAs asned pinoo pue abeyes| asned sainyoungd “s}o0alqo Jayjo
10 |9AeID JO 93J) puB YlooWs a( }SNW aSeq Y} Yeauaq a0eunSe

002/2L/0L 00v9LSd#
‘enueleb g
Jenue A ewsalsis |9 Jeuep apand 0jsa anb eA ‘ugioens|d ap sozelq
SO| Iu 0J9|qe} |9 ‘OJe |9 ‘eispellebe e| ap epeu anbjond ON "0Je
|© uod oJa|qey |9p osad |9 sjuswWe|os JeAs|s eied opeussip e}se
owsjuedaw |3 -oydlqo unbuiu Jeyuens| esed ewalsis |9 ash ON -
‘ejbJous ap oJjsiujwns ap seaul| ap A ‘oed as BwWI)SIS [ IS
asleuep uepand anb sajeuosiad sapepaidoid ap solg)| ‘ojualn |op
op.senBsal e euUOZ BUN UD O/A ojudlWEeUddEWE 9P UoIdISod NS ua
pepiun e| anbojo) ‘asiequn} apand anb eA ‘sesiaape seodljewi|o
S9UOIDIPUOD O $8}JaNJ SOJUBIA Bp BjoUasald Us BWS)SIS |9 8SN ON «
‘opeuep odinba un uoo anban( esunN
"BWA)SIS |8 Jesn ap sajue
sejaledas ‘sapeplieinballl BiUBNOUS IS “UQISO.LI0D ap soubis 1u
pepijigeisaul ‘onIsaoxa ajsebsap eAey ou anb ‘solojy uglse ou
uoloell ap sojuswa|e so| anb ‘opesadeljuod sjuswependspe 9)so
anb JeouuaA eied osn eped ap Sajue BWA)SIS |9 dU0I02adsu| «
‘ojelpawul ap ezald esa aoe|dwaal ‘0190e ap
ezald Jainbjend opeljauad ey OpIX0 |9 IS "S8I01I8)Xd eied d)jewssd
uod Jejuid e eaj@NA A opIxQ ap oJised 0opo} aulwig ‘(opeweoss
‘seanpeld ‘UgIoepIX0) UQIS0JI0D P S3IQISIA Soubls ap Bosng ua
SOW |e zaA eun seoljelaw sezald se| sepo) A a)sod |8 8]0Ju0)) «
*S0J01I8}9p 0/A UQIS0.I0D Jesned uapand
“0)9 ‘solewlue soyoasap so| ‘oised |3 ‘sooluebio sajeusiew

uod 0}oBJUOD Ud a)ud djsod |9p aseq e| anb ejwlad oN

‘aquuiny 8s
ewa)sis [@ anb Jaoey uspand sejso A ‘sepipiad Jeuibuo uspand
sauoloelollad se 's03alqo soujo n eaelb ‘sespald ap ejsinoidsap
A es|| Jejsa agap aseq e| anbojoo as apuop aloIadns e .
‘pal e| ua asteyouebus uspand sojalgo sojs3 -obanl |9 sjuelnp
(019 ‘sejuebieb o sale|0o ‘salojas ‘sojue) sehol asn oON -
‘BWB)SIS [ udoe|dsap Iu usinbal soulu so| anb afap ON «
‘BWS)SIS |9 9oe|dsap o eun)je e| 9|nbal opuend
so|qinow sezald se| ap sopeloje sopap so| A souew se| eBuajuel «
‘so|euosltad
sauolsa| sanelb Jesned A ayuswepides asiequin} elpod Bwa)sIS
|18 sond ‘osadeljuod ap |elisjew UOD aseq e| djuswelrald opeus)|
Jagey uis osn ap ugisod us pepiun e| afep eounpN ‘sjuedlqge;
|9p sauoloonJjsul se| opuainbis ajuswe)a|dwod aseq .| aud|T »
-a1sod |9 0 aseq e| a1qos anban( |u adal) ou ‘921|sop 8S ON «
‘oban( |8 ayueinp |eang Jojosj04d un Jesn uagap salopebn( so
‘paJ B| 0 OJB [ ‘0J9|gE} |[© UOD 0}OBJUOD US UBJIUS BIBD B| O SSjUSIP
s0| IS saAelb sauolsa| asJ41onpoid uspand "pal e| A ole |9 ‘olo|qe]
|op epelsje asisusiuew agap salopebnl so| ap eied e| ‘oje ap
9JUBWEBIUIOIA Jeooquwid |e aluawienadsa ‘obanl |9 seinq -
‘pepunbas uod oj1edey epand anb ojuoid sew
0] ole |ap 9s9)9ng ‘saiopebn soJj0 e Jeuoiss| JejiAs o olqlinba
|9 Jesjadnoas eled ‘@nsiq ewliO) US 0|0S OJe [9p asanbjan) .

‘einBas ewloy Ud asn as BUWA)SIS
|2 @nb eJed se|bai seyso usjyadsal A ueozouoo sasopebnl soj
sopo} anb ap asieinbase agap ewajsis |op ouelaidold |3

‘ava3aldoyd
V1V SONVA O/A SANOISTT SIAVYO ISUIONA0Ud
N3d3Nd SVIONILYIAAV SVLS3 NIO3Ad390 IS ON IS

VION3Ld3IAAVY

‘UO[)EJONI)aP JO/PUB UOISOLI0D 9Sned
pINo9 "0}8 ‘Iayyl| ‘ssels) "aseq ajod wouj Aeme [elaew dluebio doaye
"Jou ul 9|bueus Aew s}09[qO
‘Aejd Buunp (018 ‘seoepoau ‘sayoiem ‘sbull) Aljomal Jeam jJou oQqe
‘Wa)sAs isnlpe Jo aA0W 0} UBIP|IYD MO|[E JOU O
‘sped Buinow wouy Aeme
sJabuly pue spuey desy ‘wajsAs Buinow 1o biay Bunsnipe uayppe
‘Ainful [leuosiad snouss
Buisneo Apjoinb diy [im wiaysAs ay} Jo Jybiam yum aseq ayy buljy
1841} Inoyum uomisod Jybudn ue ul Buipuels Jun ay) aAes| JoASN
'suononisul s, Jainjoejnuew oy} Buiploooe aseq ||} Aj@ye|dwo«
'910d Jo aseq uo Aejd Jo ‘quiIjo ‘apl|s 10U 0 e
‘Aeid Buunp pJenb yinow e Jeam pinoys Jakeld '1au Jo
‘W ‘pJeogsoeq ay) Yim JOBIUOD Ul SWOD 898}/U}as} JI INd20 pinod
Anfur snouag "1au pue ‘wil ‘pieogyoed ay} woly Aeme aoey s Jake|d
daay| ‘sanianoe adAy yunp Buiwiopad uaym Ajjeroadss ‘Aed Buunqe
‘a|qissod Ajajes se uoos se Wi 8y} asesjay "sJaylo
Buunlul pioae 1o aouejeq uiebal o} AaLiq wu ay) wouy Buey AjluQe
‘wd)sAs ay) Jo uonesado ajes 1o} Sajnd
9S8y} MO||0} pue mouy slaAe|d |e Jey) aInsus 1snw SIBUMQ
"AOVINVA ALYIdO¥d HO/ANV AMNCNI SNOIS
NI LTNS3Y AVIN SONINYVM 3STHL MOT1104 OL 3dNTIvd

V ONINdVM Y/




	Text1: 


